Pos Part Number Description Additional Text Quantity
1 A58003101000EB Replica frame 1.00
2 0081050141 EJOT PT screw K50x14 1.00
3 A46003099020 Cable bracket/throttle cable g 1.00
4 76712069090 Rubber grommet d24 1.00
5 A58002025000 Steering damper post mount 1.00
6 A58003043000 Fuel tank bracket top cmpl. 1.00
7 0025080256S HH COLLAR SCREW M8X25 TX40 1.00
8 36003014000 LOCK WASHER 8MM 9.00
9 76003095074 Edge protection 9.5x6.5x74 1.00
10 A46003053000 Chain slider below 1.00

KTM 450 RALLY REPLICA 2025 <2025><F9399Y8>

FRAME
72837



11 0025080206 HH collar screw M8x20 SELF-LOCKING 1.00
12 A58003196000 Front sprocket cover 1.00
13 58111076000 CABLE SUPPORT KHS NR.150-47610 1.00
14 0025060406 HH collar screw M6x40 TX30 1.00
15 0000151013800 Collar screw M10x138 WS=13 2.00
16 50233041100 PAIR OF WASHERS M10 NORDLOCK 2.00
17 0025080306S HH COLLAR SCREW M8X30 TX40 2.00
18 76407063000 FIXING SCREW TANK 4.00
19 A58003101093 Front tank connection left 1.00
20 60512063050 NUT F.TANK BRAKET REAR 4.00
21 A58003101094 Front tank connection right 1.00
22 A58003005031 Rubber grommet, engine brace 2.00
23 A58003114000 Engine brace right 1.00
24 A58003113000 Engine brace left 1.00
25 0025080206S HH collar screw M8x20 TX40 SL 6.00
26 A58003014010 Retaining bracket front tank h 2.00
27 0025050126 HH collar screw M5x12 TX30 4.00
29 A58003041000 Footpeg right 1.00
30 A58003040000 Footpeg left 1.00
31 0094032250 PIN DIN 0094-3.2X25 NIRO 2.00
32 0125100003 washer DIN 125 A 10.5 ONLY FOR 640 DUKE 2.00
33 A46003044000 Footrest spring left 1.00
34 A46003045000 Footrest spring right 1.00
35 54803044000 PIN FOR FOOT PED 51.5X9.8 MM FE 2.00
36 A58003093000 Frame protection right 1.00
37 A58003092000 Frame protection left 1.00
38 79105098000 exhaust spacer 2.00
39 00001410045U0 Special screw M10 2.00
40 0025060166 HH collar screw M6x16 TX30 3.00
41 0025060106 HH collar screw M6x10 TX30 1.00




